Examples: Monday, today, last week, Mar 26, 3/26/04

No hdd cable nitro 5 spin

Jelle123Jelle123 Posts: 5Member New User
Hi, I tied to install a hdd in my nitro 5 spin but my model didnt come with a cable. Can someone help me with finding the right cable

Best Answer

  • laurent_14laurent_14 Posts: 7,598 Pathfinder
    Accepted Answer
    Hello,
    Thanks. The part number of the HDD cable is:
    50.GTQN1.006 - HDD.CABLE.FOR.DIS (discrete graphic board model)

    If you need other parts, here are the Acer part numbers:
    33.GTQN1.001 - HDD.BRACKET
    86.9A524.4R0 - SCREW.M3x4 (Qty:4 to fix HDD/bracket)
    86.V7MN1.002 - SCREW.M2x3.5 (Qty:3 to fix HDD/body)
    You can buy it from this reseller.

    PS: You own a Nitro 5 Spin NP515-51-88MP

FAQ & Answers

  • laurent_14laurent_14 Posts: 7,598ACE Pathfinder
    edited August 19
    Hello,
    Could you give me the first ten characters of the laptop serial number (S/N)?
  • Jelle123Jelle123 Posts: 5Member New User
    Hello,
    Could you give me the first ten characters of the laptop serial number (S/N)?
    the first 10 are NHQ2TEH004
  • laurent_14laurent_14 Posts: 7,598ACE Pathfinder
    Hello,
    Could you check the first ten characters again?
  • Jelle123Jelle123 Posts: 5Member New User
    Hello,
    Could you check the first ten characters again?
    So i checked again. The S/N is: NHQ2YEH004
  • laurent_14laurent_14 Posts: 7,598ACE Pathfinder
    Accepted Answer
    Hello,
    Thanks. The part number of the HDD cable is:
    50.GTQN1.006 - HDD.CABLE.FOR.DIS (discrete graphic board model)

    If you need other parts, here are the Acer part numbers:
    33.GTQN1.001 - HDD.BRACKET
    86.9A524.4R0 - SCREW.M3x4 (Qty:4 to fix HDD/bracket)
    86.V7MN1.002 - SCREW.M2x3.5 (Qty:3 to fix HDD/body)
    You can buy it from this reseller.

    PS: You own a Nitro 5 Spin NP515-51-88MP
  • Jelle123Jelle123 Posts: 5Member New User
    Hello,
    Thanks. The part number of the HDD cable is:
    50.GTQN1.006 - HDD.CABLE.FOR.DIS (discrete graphic board model)

    If you need other parts, here are the Acer part numbers:
    33.GTQN1.001 - HDD.BRACKET
    86.9A524.4R0 - SCREW.M3x4 (Qty:4 to fix HDD/bracket)
    86.V7MN1.002 - SCREW.M2x3.5 (Qty:3 to fix HDD/body)
    You can buy it from this reseller.

    PS: You own a Nitro 5 Spin NP515-51-88MP
    Thank you so much!!!!!
  • laurent_14laurent_14 Posts: 7,598ACE Pathfinder
    Hello,
    You're welcome :)
Sign In or Register to comment.

Who's Online150

alondonb
alondonb
Antony988
Antony988
dalexisnov199500
dalexisnov199500
GKI1
GKI1
JoãoPaulo123
JoãoPaulo123
Karlozdiaz
Karlozdiaz
Ney10
Ney10
SoBubblicious
SoBubblicious
xapim
xapim
+141 Guests

Join in, share your experience!

It looks like you're new here. If you want to get involved, click one of these buttons!

New Here?

So, what are the rules of this place? Check out our Acer Community User Agreement. Register to get all the benefits of being a member! Get social and introduce yourself in our Welcome Forum, or learn about our ACE Program and What's Happening at Acer.

Intel Extreme KAtowise 2019
Predator Join the forum discussions on our
Predator line of products.
Find out about the Acer ACE program.